



## PEDIATRIC PAIN MEDICINE DOSING CHART\*

	2.7-5.4 kg 6-11.9 lbs	5.5-8.1 kg 12-17.9 lbs	8.2-10.8 kg 18-23.9 lbs	10.9-16.3 kg 24-35.9 lbs	16.4-21.7 kg 36-47.9 lbs	21.8-27.2 kg 48-59.9 lbs	27.3-32.6 kg 60-71.9 lbs	32.7-40 kg 72-88 lbs	>40 kg >88 lbs
<b>Acetaminophen<sup>a</sup></b> <b>(Paracetamol) Elixir</b> 160mg/5ml	40mg 1.25ml	80mg 2.5ml	120mg 3.75ml	160mg 5ml	240mg 7.5ml	320mg 10ml	400mg 12.5ml	480mg One 500mg tablet	640mg Two 325mg tablets
<b>Acetaminophen</b> <b>(Paracetamol)</b> <b>Chewable Tablets</b> 80mg		80mg 1 tablet	120mg 1 ½ tablets	160mg 2 tablets	240mg 3 tablets	320mg 4 tablets OR One 325mg tablet	400mg 5 tablets	480mg One 500mg tablet	640mg Two 325mg tablets
<b>Ibuprofen<sup>b</sup></b> <b>Suspension</b> 100mg/5ml		50mg 2.5ml	75mg 3.75ml	100mg 5ml	150mg 7.5ml	200mg 10ml OR One 200mg tablet	250mg 12.5ml	300mg 15ml OR 1 ½ 200mg tablet	400mg Two 200mg tablets

<sup>a</sup>Acetaminophen should not be given to a child less than 2 months of age. Doses may be given every 4 hours up to 5 doses / 24 hours.

<sup>b</sup>Ibuprofen should not be given to a child less than 6 months of age. Does may be given every 6 hours **with food**, up to 4 doses / 24 hours.

\*This clinical guide is provided for information purposes only and is not a substitute for the practitioner's judgment. Concentrations provided are those available through Blessings International. Concentrations may vary depending on the source.